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The data, data evaluation and equipment configuration represented herein are a true and accurate
representation of the measurements of the sample’s radio frequency interference emissions
characteristics as of the dates and at the times of the test under the conditions herein specified.

Test performed by: QUALCOMM Incorporated
5775 Morehouse Drive
San Diego, CA 92121-1714
QUALCOMM Incorporated
5775 Morehouse Drive
San Diego, CA 92121-1714

Report Prepared by:

Tests that required an OATS site were performed by Compliance Certification Services.

80-N2162-203 Rev. B iii
MAY CONTAIN U.S. AND INTERNATIONAL EXPORT CONTROLLED INFORMATION



Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Contents
FCC ID: J9CGOBI3000

Table of Contents

1. INtrodUCTION BN PUIMPOSE. . .uiiiiiiiiiiiiiiiii e a e e e e e 1
2. Description Of DeViCe UNAer TeST ... i 2
G T =T ST 11 ] 0 = PP 3
4. RF Power Output VerifiCation.........oooiiiiiiiiii e 3
4.1 Base Station Emulator Settings and Measurement ProCEAUIES...........cceiiririiineiieie e 3
4.1.1 CDMA2000 IXEV-DO MaX POWET SELUD ...evvereretreriresiesiiesiiesieesieesteeessseessessseesseesseessesssessesssesssesssesssnssessnees 3
4.1.2 WCDMA/HSDPA/HSUPA MaX POWET SELUPD ...veiueeuieieentestestesteseeiie st ste st st sieseesesseesbestesbestesseesesseesseseesneas 6
4.1.3 GSM/GPRS/EDGE MaX POWET SBIUD ....e.veveieiteeteeieesiestesies e stesteseeseeseeste e snestessaesaeseessessessessesseessessensensessens 9
4.2 Maximum TranSmit POWET TSt RESUILS.........ccviiiiiieii ettt ste et e e reereeeeannes 9
4.2.1 CDMA2000 1XEV-DO Maximum TranSmMit POWET ........ccceieieeeireeriereestessessessesseeseeseessessesssssesseessessessessessens 9
4.2.2 WCDMA/HSDPA/HSUPA Maximum TranSImMit POWET .........cccovueiiiiiiiierie e eie e stee e sre e e e sne v 10
4.2.3 GSM/GPRS/EDGE Maximum TranSmMit POWE ..........cccveiriireirenieinie ettt sttt s 10
5. 0ccupied BandWidth ... 11
5.1 Occupied Bandwidth TeSt PrOCEAUNE ........c.cii ittt bbb e e e 11
5.2 Occupied Bandwidth TeSt RESUILS ........ciiiiieiieiiece et sresre e ena e et e e nrenns 12
5.2.1 GSM Occupied BandWidth PIOTS...........cciiiiiiiiieieiee et s be e 15
5.2.2 UMTS Occupied BandWitth PIOTS ..ot s 21
5.2.3 CDMAZ2000 Occupied BandWidth PIOTS...........cccoveieiiriiiinsesieee sttt 30
6. Band EAQe COMPIIANCE .....uii e e e e e e e e e e 39
I A (0 T0T=To [0 TSP P 39
6.1 Band Edge ComplianCe TSt RESUILS........ccviiiiiiieeie sttt st e na e e e e e nrenns 40
6.1.1 GSM BaNd EAQE PIOTS .....cuiiteieiitiiiee ettt bbbt b et bbbt bt et e b e b b e 43
6.1.2 UMTS Band EAQE PIOS. .....ccuiiviiiecicie sttt st st na e e e saesnesteeneena e e enee st nnennn 47
6.1.3 CDMAZ2000 Band EAQE PIOTS........ccuiiiiiiiiiiiiiiieise ettt ens 53
7. Out of Band Emission at Antenna TerminalS........ccccooeviiiii i e, 59
7.1 Out of Band EMiSSiON TESt PIOCEAUIE..........cuiruiiiiriiiiiiteiee ettt sttt see e 59
7.2 EMISSION TESE RESUILS.....cviiiicie ettt e be e te e e e s ae e s ae e s be e beenb e e st e steesteesteeseeeseeannes 60
7.2.1 GSM EMISSIONS PIOTS ...ttt bbbttt bbbt 62
7.2.2 UMTS EMISSIONS PLOTS ...ttt bbbttt b 74
7.2.3 CDMA2000 EMISSIONS PLOLS......ccuiiiiieiieciiecie ettt ettt sae e s beeste et e enbesteesteesteeseeeseeanees 83
8. FrequUENCY STability ..o e 89
8.1 Frequency Stability TSt PrOCEAUIE...........oivieiececeeie ettt ae st st e ene e e e e e nrennn 89
8.2 Frequency Stability TSt RESUILS ........cviiiie e st see e 90
9. Test EQUIpMENT and FirMWAIE ....cooiiiii e e e e e e e 99
iv 80-N2162-203 Rev. B

MAY CONTAIN U.S. AND INTERNATIONAL EXPORT CONTROLLED INFORMATION



Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Introduction and Purpose
FCC ID: J9CGOBI3000

1. Introduction and Purpose

This document provides FCC test data for the Qualcomm Gobi3000™ module wireless embedded
modem. The test results included in this report are limited to conducted test results. Radiated
testing was performed at Compliance Certification Services in Fremont, CA, and the test results
are contained in the Gobi3000 Module FCC Part 22, 24 & 27 Radiated Test Report.
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000

2. Description of Device Under Test

Description of Device Under Test

The Gobi3000 module is a universal embedded-data-connectivity modem in the form of a PCI
Express mini-card and the associated software suite for the notebook PC application. The
Gobi3000 module supports the modes and frequency bands shown in the following table.

Available
Equipment in U.S./ Transmitter Receiver Range
Mode Category Band Name Canada Range (MHz) (MHz)
850 MHz - US Cellular Yes 824-849 869-894
900 MHz - EGSM No 880-915 925-960
GPRS/EDGE Cat | 1800 MHz - DCS No 1710-1785 1805-1880
GPRS/EDGE 10 1900 MHz - US PCS Yes 1850-1910 1930-1990
Band 1 2.1 GHz No 1920-1980 2110-2170
Band 2 1900 MHz Yes 1850-1910 1930-1990
Band 4 AWS Yes 1710-1755 2110-2155
R7 HSDPA Cat Band 5 850 MHz Yes 824-849 869-894
10 Band 6 800 MHz (Japan) No 830-840 875-885
UMTS/HSPA+ R6 HSUPA Cat 6 | Band 8 900 MHz No 880-915 925-960
1x BCO 850 MHz Yes 824-849 869-894
EVDO Release 0
CDMA2000 EVDO Revision A | BC1 1900 MHz Yes 1850-1910 1930-1990
GPS GPS L1 Yes N/A 1570-1590

The module contains two RF ports. The first port is the primary transmit/receive and the 2nd RF
port is used for the RX diversity and GPS receivers. For conducted compliance testing, the

module was tested inside a test fixture that provide power via an external cable. A RF cable was
connected to the primary antenna port for RF measurements.

For FCC and IC compliance testing, the Gobi3000 module was only tested in bands used in the
regions as noted in the table.

The DUT is a pre-production sample intentionally calibrated with transmit power higher then the

nominal factory set points to represent worst case data for manufactured modules. The factory set
points and conservative manufacturing tolerance are as listed in the table below.

Mode/band

GSM 850/900

GSM 1800/1900
CDMAZ2000 (all bands)
UMTS (all bands)

Factory Calibration Target Power
32.8 dBm (peak) (+/- 1dB)

29.8 dBm (peak) (+/- 1dB)

24.0 dBm (average) (+/- 1dB)
24.0 dBm (average) (+/- 1dB)

2 80-N2162-203 Rev. B
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Test Summary
FCC ID: J9CGOBI3000

3. Test Summary

FCC/IC Rule Description of Test Result Page
§2.1046 RF Power Output Complies 12
§2.1049 Occupied Bandwidth Complies 14
§22.359, 24.238, 27.53(g) Band Edge Requirement Complies 29
82.1051, 22.917, 24.238(a), | Out of Band Emission at Antenna Terminals Complies 41
27.53
82.1055, 22.355, 24.235, Frequency Stability vs. Temperature vs. Voltage | Complies 57
27.54
§1.1310, 2.1091 RF Exposure Complies See MPE

Report
82.1053, 22.917. 24.238(a), | Field Strength of Spurious Radiation Complies See Radiated
27.55 Test Report
4. RF Power Output Verification
FCC: § 2.1046
Limit: n/a

DUT SN N10F6XTXR

4.1 Base Station Emulator Settings and Measurement Procedures

As shown in the figure below, connect the transmitter output of the Gobi3000 module to the
communication test set (Agilent 8960) and configure it to operate at maximum power in a call.
Measure the power at three equally spaced operating frequencies for each band.

Use the build-in power measurement capability in the 8960 box to measure CDMA 1x/1XEVDO
and GPRS/EGPRS/UMTS conducted power output.

The relevant cable loss is measured for the specific frequencies under test and added as a
correction factor for all the

tests.

Gobi
3000

4.1.1 CDMAZ2000 1XEV-DO Max Power setup

Measure the power at Ch1013, 384 and 777 for US cell; Ch25, 600 and 1175 for US PCS band.
IXRTT
Use CDMAZ2000 Rev 6 protocol in the call box 8960.

80-N2162-203 Rev. B 3
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report RF Power Output Verification
FCC ID: J9CGOBI3000

1) Test for Reverse/Forward TCH RC1, Reverse/Forward TCH RC2, and RC3 Reverse FCH
and demodulation of RC 3, 4 and 5.

a. Set up a call using Fundamental Channel Test Mode 1 (RC1, SO 2) with 9600 bps
data rate only.

b. As per C.S0011 or TIA/EIA-98-F Table 4.4.5.2-1, set the test parameters as shown
in Table 4-1.

c. Send continuously ‘0’ power control bits to the Gobi3000 module.

d. Measure the output power at Gobi3000 module antenna connector as recorded on
the power meter with values corrected for cables losses.

e. Repeat step b through d for Fundamental Channel Test Mode:
i. RC1, SO55
i. RC2, SO9
iii. RC2, SO55
iv. RC3, SO55

2) Test for RC 3 Reverse FCH, RC3 Reverse SCHO and demodulation of RC 3, 4 and 5.

a. Set up a call using Supplemental Channel Test Mode 3 (RC 3, SO 32) with 9600
bps Fundamental Channel and 9600 bps SCHO data rate.

b. As per C.S0011 or TIA/EIA-98-F Table 4.4.5.2-2, set the test parameters as shown
in Table 4-2.

c. Send alternating ‘0’ and ‘1’ power control bit to the Gobi3000 module

d. Determine the active channel configuration. If the desired channel configuration is
not the active channel configuration, increase Ior by 1 dB and repeat the
verification. Repeat this step until the desired channel configuration becomes
active.
Measure the output power at the Gobi3000 module antenna connector.
Decrease Ior by 0.5 dB.

g. Determine the active channel configuration. If the active channel configuration is
the desired channel configuration, measure the output power at the Gobi3000
module antenna connector.

h. Repeat step f and g until the output power no longer increases or the desired
channel configuration is no longer active. Record the highest output power achieved
with the desired channel configuration active.

I. Repeat step a through h ten times and average the result.

Table 4-1 Parameters for Max. Power with a single traffic code channel, SR1

4 80-N2162-203 Rev. B
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000

RF Power Output Verification

Parameter Units Value
Lot dBm/1.23 MHz -104
Pilot E. dB -7
Lor
Traffic E, dB 7.4
Lo

Table 4-2 Parameters for Max. Power with multiple traffic code channel, SR1

Parameter Units Value
Pilot E. dB -7
Ly
Traffic E, dB -74
Lor

IXEV-DO
1) Use 1XxEV-DO Rel 0 protocol in the call box 8960.

a. FTAP
e Select Test Application Protocol to FTAP
e Set FTAP Rate to 307.2 kbps (2 Slot, QPSK)

e Generator Info -> Termination Parameters -> Max Forward Packet Duration
-> 16 Slots

o Set or to -60 dBm/1.23 MHz
e Send continuously ‘0’ power control bits

e Measure the power at Gobi3000 module antenna connector

b. RTAP
e Select Test Application Protocol to RTAP
e Set RTAP Rate to 9.6 kbps

e Generator Info -> Termination Parameters -> Max Forward Packet Duration
-> 16 Slots

o Set Tor to -60 dBm/1.23 MHz
e Send continuously ‘0’ power control bits
e Measure the power at Gobi3000 module antenna connector

80-N2162-203 Rev. B 5
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report RF Power Output Verification
FCC ID: J9CGOBI3000

e Repeat above steps for RTAP Rate = 19.2 kbps, 38.4 kbps, 76.8 kbps and
153.6 kbps respectively

2) Use 1XEV-DO Rev A protocol in the call box 8960

a. FETAP
e Select Test Application Protocol to FETAP
e Set FETAP Rate to 307.2 kbps (2 Slot, QPSK)

e Generator Info -> Termination Parameters -> Max Forward Packet Duration
-> 16 Slots

e Set Tor to -60 dBm/1.23 MHz
e Send continuously ‘0’ power control bits

e Measure the power at Gobi3000 module antenna connector

b. RETAP
e Select Test Application Protocol to RETAP
e F-Traffic Format -> 4 (1024, 2, 128) Canonical (307.2k, QPSK)
e Set R-Data Pkt Size to 128
e Protocol Subtype Config -> Release A Physical Layer Subtype -> Subtype 2

->PL Subtype 2 Access Channel MAC Subtype -> Default
(Subtype 0)

e Generator Info -> Termination Parameters -> Max Forward Packet Duration
-> 16 Slots

->ACK R-Data After -> Subpacket 0 (All ACK)
e Set Ior to -60 dBm/1.23 MHz
e Send continuously ‘0’ power control bits
e Measure the power at Gobi3000 module antenna connector
e Repeat above steps for R-Data Pkt Size = 256, 512, 768, 1024, 1536,

2048, 3072, 4096, 6144, 8192, 12288 respectively.
4.1.2 WCDMA/HSDPA/HSUPA Max Power setup

Configure the call box to support all WCDMA tests in respect to the 3GPP 34.121 (listed in Table
4-3). Measure the power at Ch4132, 4182 and 4233 for US cell; Ch9262, 9400 and 9538 for US
PCS band.

For Rel99 per 3GPP 35.121 5.2

6 80-N2162-203 Rev. B
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report RF Power Output Verification
FCC ID: J9CGOBI3000

Set a Test Mode 1 loop back with a 12.2kbps Reference Measurement Channel (RMC)

Set and send continuously Up power control commands to the Gobi3000 module.

Measure the power at the Gobi3000 module antenna connector using the power meter with
average detector

For HSDPA Rel 7 3 per GPP 35.121 5.2AA

Establish a Test Mode 1 look back with both 1 12.2kbps RMC channel and an H-Set1
Fixed Reference Channel (FRC). With the 8820 this is accomplished by setting the signal
Channel Coding to “Fixed Reference Channel” and configuring for HSET-1 QKSP.

Set beta values and HSDPA settings for HSDPA Sebtest1 according to Table 4-3

Send continuously Up power control commands to the Gobi3000 module

Measure the power at the Gobi3000 module antenna connector using the power meter with
modulated average detector

Repeat the measurement for the HSDPA Subtest2, 3 and 4 as given in Table 4-3

For HSUPA Rel 6 per 3GPP 35.121 5.2B

Use UL RMC 12.2kbps and FRC H-Setl QPSK, Test Mode 1 loop back. With the 8820
this is accomplished by setting the signal Channel Coding to “E-DCH Test Channel” and
configuring the equipment category to Cat5_10ms.

Set the Absolute Grant for HSUPA Subtest1 according to Table 4-3

Set the Gobi3000 module power to be at least 5dB lower than the Maximum output power
Send power control bits to give one TPC_cmd = +1 command to the UNDP. If UNDP
doesn’t send any E-DPCH data with decreased E-TFCI within 500ms, then repeat this
process until the decreased E-TFCI is reported.

Confirm that the E-TFCI transmitted by the Gobi3000 module is equal to the target E-TFCI
in Table 4-3. If the E-TFCI transmitted by the Gobi3000 module is not equal to the target
E-TFCI, then send power control bits to give one TPC_cmd = -1 command to the UE. If
UE sends any E-DPCH data with decreased E-TFCI within 500 ms, send new power
control bits to give one TPC_cmd = -1 command to the UE. Then confirm that the E-TFCI
transmitted by the UE is equal to the target E-TFCI in Table 4-3. If the E-TFCI transmitted
by the UE is not equal to the target E-TFCI, then fail the UE

Measure the power using the power meter with an average detector

Repeat the measurement for the HSUPA Subtest2, 3 and 4 as given in Table 4-3

Test case 5 is tested using all up bits for maximum output power per 34.521.

80-N2162-203 Rev. B 7
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000

Table 4-3 3GPP Rel99/HSPA Subtest Settings

RF Power Output Verification

Common
Settings HSDPA Specific Settings HSUPA Specific Settings |HSUPA Additional Info
cal
ok taak | 5% |Repei A | aa | o |
AACK | AMAE | ACQ lefp:t:li:)i?n ck Factor |3I:si DFCCH ALISHG Index ?I_‘;;?: Data Rate
s Loopback | Rel99 |HSDFA Pnue[ C_IassS [Table | [Table | Fe c.113) kbps
ubtest [ Mode Mode AMC | FRC HSUPA Test | e | Ed |CM | MPR Timit 5.708.4] |5.2E.4]
1 Fel39 Test Maode 1 |12.2kbps 24 [+17-37 4B
1 Fel& HSOP A, | Test Made 1 |12.2kbps |H-Setl 2ns |1wsas o o 2ATAETAE] |3 a 2 3 4ms z 3015
z Fel& HSOP A, | Test Made 1 |12.2kbps |H-Setl 1205 |1515 |1 i HMAT-ETAE) |8 a 2 3 4ms z 3015
3 Fel& HSOP A, | Test Maode 1 |12.2kbps |H-Setl 1505 |815 |15 |05 235[2.20-37 dB) |5 2 3 3 4ms z 30HG
4 Fel& HSOP A, | Test Maode 1 |12.2kbps |H-Setl 1505 |45 |15 |05 236[2.20-37 dB) |5 2 3 3 4ms z 30HG
1 Felg HEUPA | Test Maode 1 |12.2kbps |H-Setl |HSUPA Loopback | 11115 | 15015 | 0 kR = g ¥ 1 4ms z 015 | & 0 20 75 2421
z Felt HEUPA | Test Maode 1 |12.2kbps |H-Set1 |HSUPA Loopback |6MS [15018 |2 |2 2-2T3TdE] B g ¥ 1 4ms z 015 |8 0 12 &7 749
3 Fels HSUPA | Test Maode 1 |12.2kbps |H-Setl |HSUPA Loopback | 150115 |95 |2 |1 32737 dE) |3 3 3 3 4ms z 015 |8 0 15 EH 428
4 Fels HSUPA, | Test Maode 1 |12.2kbps |H-Set1 |HSUPA Loopback |2018 [18018 |2 |2 FE+3TIATAE] |3 a 2 3 4ms z 3015 |8 0 17 71 205.8
5 Fel& HSUPA | Test Maode 1 |12.2kbps [H-Set1 |HSUPA Loopback | 18515 | 15015 |1 0 2ATAETAE] |3 a 2 3 4ms z 3015 | 7 0 71 a1 3029
HSUF& Subtest 1,245 HEUP & Subtest 3
- Reference BE-TFCIs(a E-TFCls - Reference E-TFCIs |2 B-TFCIS
- Reference E-TFCI11 - Refarence E-TFCI 11
- Reference E-TFCI PO 4 - Reference E-TFCI PO 4
- Reference E-TFZI| 6T - Reference E-TFCI 92
- Reference E-TFSIPC)18 - Reference E-TFCI PO 18
- Reference E-TFZI T
- Reference E-TFCIFO|23
- Reference BE-TFCI|TA
- Reference E-TFCIPO)26
- Reference E-TFCI81
- Reference E-TFCIPO)2T
8 80-N2162-203 Rev. B
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report RF Power Output Verification
FCC ID: J9CGOBI3000

4.1.3 GSM/GPRS/EDGE Max Power setup

Configure the 8820B box to support GMSK and 8PSK call respectively, and set one timeslot
transmission for GMSK GSM/GPRS and 8PSK EDGE. Measure and record power outputs for
both modulations.

4.2 Maximum Transmit Power Test Results

4.2.1 CDMA2000 1XEV-DO Maximum Transmit power

BCO (850MHz) BC1 (1900MHz)
Channel Power (dBm) Channel (dBm)
Test Case
Mode FWD REV 1013 384 777 25 600 1175
# RC/TAP RC/TAP
1 RC1 RC1 (S02) 24.46 24.46 24.29 24.52 24.44 24.32
2 RC1 RC1 (SO55) 2452 | 2449 | 2434 | 24.48 | 24.48 24.43
1x 3 RC2 RC2 (S09) 2455 | 2437 | 2426 | 2451 | 24.33 24.46
4 RC2 RC2 (SO55) 24.57 24.57 24.35 24.30 24.38 24.49
5 RC3 RC3 (SO55) 24.56 24.62 24.57 24.64 24.57 24.52
6 RC3 RC3 (SO32) 2422 | 2435 | 2445 | 24.40 | 24.36 24.48
7a RTAP rate = 9.6kbps 24.44 24.29 24.22 24.46 24.29 24.47
7b | FTAP Rate RTAP rate = 19.2kbps 24.43 24.43 24.19 24.39 24.44 24.49
1XEVDO = 307kbps
Rel0 7c (2 slot, RTAP rate = 38.4kbps 24.38 24.46 24.29 24.36 24.27 24.38
PSK

7d QPSK) RTAP rate = 76.8kbps 2446 | 2429 | 2422 | 2441 | 2411 24.32
7e RTAP rate = 153.6kbps 2449 | 24.54 | 2459 | 2448 | 24.37 24.46

Note: All measurements are based on an average detector

80-N2162-203 Rev. B 9
MAY CONTAIN U.S. AND INTERNATIONAL EXPORT CONTROLLED INFORMATION



Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

RF
Power Output Verification
FCC ID: J9CGOBI3000
4.2.2 WCDMA/HSDPA/HSUPA Maximum Transmit Power
Band V (800 MHz) Band IV (1700 MHz) Band Il (1900MHz)
Channel Power (dBm) | Channel Power (dBm) | Channel Power (dBm)
3GPP
Mode Subtest 4132 | 4182 | 4233 | 1312 | 1427 | 1513 | 9262 | 9400 | 9538 | MPR
Rel99 1 24.36 24.23 24.48 24.58 24.34 24.56 23.08 24.32 24.52
1 23.48 23.63 23.75 23.66 23.57 23.62 23.32 23.75 24.47
Rel6 2 23.43 23.32 23.52 24.26 24.32 24.38 22.92 23.68 24.36
HSDPA 3 23.42 23.36 24.26 23.96 24.22 24.00 20.01 22.54 23.65 0.5
4 23.45 23.59 23.50 24.05 24.21 24.24 19.55 22.14 23.65 0.5
1 24.08 24.31 23.75 23.71 23.38 24.04 24.42 24.68 24.27 0
2 23.89 23.77 23.69 22.70 22.98 23.07 23.44 23.77 24.31 2
Rel6
HSUPA 3 23.93 23.82 23.41 23.20 23.08 23.10 23.67 24.09 23.98 1
4 23.87 23.9 23.99 23.39 23.48 23.32 24.21 24.19 24.43 2
5 24.44 24.45 23.55 23.21 23.26 23.36 24.09 24.33 24.51 0

Note: All measurements are based on an average detector
Note: The MPR has been implemented into the Gobi3000 module per the 3GPP standard.

4.2.3 GSM/GPRS/EDGE Maximum Transmit Power

GSM850 Channel Peak GSM1900 Channel Peak
Power (dBm) Power (dBm)

Mode 128 190 251 512 661 810 Modulation
GPRS (1 UL slot) 32.73 32.88 33.04 30.18 30.12 30.12 GMSK
GPRS (2 UL slot) 32.50 32.62 32.79 28.49 29.91 30.79 GMSK

EGPRS 27.25 27.18 27.21 26.23 27.12 27.30 8PSK

Note: All measurements are based on a peak detector

10
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

5. Occupied Bandwidth

Fcc: §2.1049
Limit: n/a
DUT SN N1OFEXTXR
CDMA 1x/ IX-EVDO WCDMAJHSPA | GSMIGPRS/EDGE
RC3 SO55 Rel 99 GSM
Modes Tested o010 RTAP rate = 153.6kbps ~ |Rel 6 HSUPA, Subtest5 EDGE
Rev A, RETAP payload = 4096

5.1 Occupied Bandwidth Test Procedure

As the figure below indicates, the transmitter output is connected to a calibrated coaxial cable and
coupler. The other end of coupler was connected to the spectrum analyzer. Measured the occupied
bandwidth (defined as the 99% power bandwidth) with the appropriate personality features
integrated in the PSA.

An 8960 call box was used for CDMA 1x/1x-EVDO and UMTS measurements.

Agilent PSA
Spectrum Analyzer

-10dB
port
Directional Gobi3000
Coupler Module
80-N2162-203 Rev. B .
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

5.2 Occupied Bandwidth Test Results

Occupied Bandwidth

The occupied bandwidth was measured at low, mid and high channel in each band.

Frequency

99% Occupied

Corresponding Plot

Mod h |
¢ (MHz) Channe Bandwidth (kHz) number

824.2 128 (low) 241.03 Plot5.2-1
836.6 190 (mid) 243.49 Plot5.2 - 2
848.8 251 (high) 242.18 Plot5.2-3

GMSK
1850.2 512 (low) 240.56 Plot5.2 -4
1880 661 (mid) 241.63 Plot5.2-5
GSM/ GPRS/ 1909.8 810 (high) 238.09 Plot5.2 -6
EDGE 824.2 128 (low) 246.87 Plot5.2-7
836.6 190 (mid) 243.80 Plot5.2- 8
848.8 251 (high) 24471 Plot5.2-9

8PSK
1850.2 512 (low) 24291 Plot5.2 - 10
1880 661 (mid) 24331 Plot5.2 - 11
1909.8 810 (high) 243.50 Plot5.2 - 12

12
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

Frequency 99% Occupied Bandwidth
Mode Ch |
(MH2) anne (MH2) Plot number
1712.4 1312 (low) 4.1286 Plot5.2 - 13
1735.4 1427 (mid) 4.1348 Plot5.2 - 14
1752.6 1513 (high) 4.1457 Plot5.2 - 15
826.4 4132 (low) 4.1369 Plot5.2 - 16
Rel 99 836.4 4182 (mid) 4.1362 Plot5.2 - 17
846.6 4233 (high) 4.1300 Plot5.2 - 18
1852.4 9262 (low) 4.1352 Plot5.2 - 19
1880 9400 (mid) 4.1405 Plot5.2 - 20
WCDMA/ 1907.5 9538 (high) 4.1595 Plot5.2-21
HSDPA/
HSUPA 1712.4 1312 (low) 4.1403 Plot5.2 - 22
1735.4 1427 (mid) 4.1417 Plot5.2 - 23
1752.6 1513 (high) 4.1434 Plot5.2 - 24
826.4 4132 (low) 4.1219 Plot5.2 - 25
HSUPA
Rel 6 836.4 4182 (mid) 4.1376 Plot5.2 - 26
Subtest 5
846.6 4233 (high) 4.1301 Plot5.2 - 27
1852.4 9262 (low) 4.1400 Plot5.2 - 28
1880 9400 (mid) 4.1502 Plot5.2 - 29
1907.5 9538 (high) 4.1496 Plot5.2 - 30
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

Frequency 99% Occupied Bandwidth
Mode Channel
(MH2) nne (MH2) Plot number
824.7 1013 (low) 1.2701 Plot 5.2 - 31
836.52 384 (mid) 1.2743 Plot 5.2 - 32
- 848.31 777 (high) 1.2727 Plot5.2 - 33
S0 1851.25 25 (low) 1.2769 Plot5.2 - 34
1880 600 (mid) 1.2650 Plot 5.2 - 35
1908.75 1175 (high) 1.2826 Plot 5.2 - 36
824.7 1013 (low) 1.2709 Plot 5.2 - 37
836.52 384 (mid) 1.2713 Plot5.2 - 38
Rel 0 high 1.2675 |
cOMALKY | R1AP 848.31 777 (high) : Plot 5.2 - 39
SEEVBON  rate= 1851.25 25 (I 1.2702 Plot 5.2 - 40
: 0 : ot5.2 -
153.6kbps (low)

1880 600 (mid) 1.2770 Plot5.2 - 41
1908.75 1175 (high) 1.2715 Plot5.2 - 42
824.7 1013 (low) 1.2769 Plot 5.2 - 43
836.52 384 (mid) 1.2736 Plot 5.2 - 44

Rev A
RETAP 848.31 777 (high) 1.2724 Plot 5.2 - 45

Payload

size = 1851.25 25 (low) 1.2738 Plot5.2 - 46

4096
1880 600 (mid) 1.2719 Plot5.2 - 47
1908.75 1175 (high) 1.2744 Plot 5.2 - 48
14 80-N2162-203 Rev. B
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

5.2.1 GSM Occupied Bandwidth Plots

Plot 5.2 -1 ( Ch128, GSM GMSK)

80-N2162-203 Rev. B

#\/BH

Occupied Bandwidth Occ BH % Pur
241.0271 kHz x dB

Transmit Freq Error
% dB Bandwidth

Plot 5.2-2 (Ch. 190, GSM GMSK)

H5 Agilent 18:37:31 Jul 8, 20919 R T

iH ! p 13

Occupied Bandwidth Occ BH % Puwr
243.4888 kHz % dB

Transmit Freq Error
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

Plot 5.2-3 (Ch. 251, GSM GMSK)

+ Agilent 18:39:58  Jul 8, 2618 R T

#Htten

Occupied Bandwidth Occ BH % Pur
242.1838 kHz x dB

Transmit Freq Error  1.101
% dB Bandwidth 7

Occupied Bandwidth Occ BH % Pur
248.5627 kHz % dB

Transmit Freq Error 1.
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

Plot 5.2-5 (Ch. 661, GSM GMSK)

o Agilent 19:45:32  Jul 8, 28109 R T

Occupied Bandwidth Occ BH % Pur
241.6298 kHz % dB

Transmit Freq Error  1.054 k
% dB Bandwidth 74k

Plot 5.2-6 (Ch. 810, GSM GMSK)

# Agilent 10:45:26 Jul 8, 2618 R T

Occupied Bandwidth Occ BH % Pur
238.0940 kHz ® dB

Transmit Freq Error  1.404 k
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

Plot 5.2-7 (Ch. 128, GSM 8PSK)

# Agilent 11:81:35 Jul 8, 2618 R T

#Atten :

E:-l-l:
Occupied Bandwidth Occ BH % Pur
246.8686 kHz * dB

Transmit Freq Error
% dB Bandwidth

Plot 5.2-8 (Ch. 190, GSM 8PSK)

#Atten :

Occupied Bandwidth Occ BH % Pur
243.7968 kHz * dB

Transmit Freq Error
% dB Bandwidth

18

Occupied Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

Plot 5.2-9 (Ch. 251, GSM 8PSK)

o Agilent 19:58:32  Jul 8, 28189 R T

Occupied Bandwidth Occ BH % Pur
244.7121 kHz % dB

Transmit Freq Error
% dB Bandwidth

Plot 5.2-10 (Ch. 512, GSM 8PSK)

# Agilent 18:55:23 Jul 8, 2618 R T

Occupied Bandwidth Occ BH % Pur
2429070 kHz ® dB

Transmit Freq Error
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

Plot 5.2-11 (Ch. 661, GSM 8PSK)

+ Agilent 18:54:26  Jul 8, 2018 R T

#Htten

Occupied Bandwidth Occ BH % Pur
243.3090 kHz x dB

Transmit Freq Error
% dB Bandwidth

Occupied Bandwidth Occ BH % Pur
243.4981 kHz % dB

Transmit Freq Error 1.
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

5.2.2 UMTS Occupied Bandwidth Plots
Plot 5.2-13 (Ch. 1312, Rel 99)

% Agilent 15:33:42 Jul 1, 2618 L

#\/EH

Occupied Bandwidth Occ BH % Pur
4.1286 MHz % dB

Transmit Freq Error
% dB Bandwidth

Plot 5.2-14 (Ch. 1427, Rel 99)

% Agilent 15:31:29 Jul 1, 2616 L

1.1 dBm

#\/BH

Occupied Bandwidth Occ BH % Pur
4.1348 MHz % dB

Transmit Freq Error
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

Plot 5.2-15 (Ch. 1513, Rel 99)

# Agilent 15:32:22 Jul 1, 2618 L

41.1 dBm #Atten :

#YBH

Occupied Bandwidth Occ BH % Pur
4,1457 MHz % dB

Transmit Freq Error
% dB Bandwidth

#Atten :

#YBH

Occupied Bandwidth Occ BH % Pur
4,1369 MHz % dB

Transmit Freq Error
% dB Bandwidth

22 80-N2162-203 Rev. B
MAY CONTAIN U.S. AND INTERNATIONAL EXPORT CONTROLLED INFORMATION



Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

Plot 5.2-17 (Ch. 4182, Rel 99)

o Agilent 83:20:08 Jul 2, 28109 R T

1.1 dBm

p i

Occupied Bandwidth Occ BH % Pur
4.1362 MHz % dB

Transmit Freq Error
% dB Bandwidth

Plot 5.2-18 (Ch. 4233, Rel 99)

% Agilent 89:28:58 Jul 2, 2019 L

1.1 dBm

#yBH 3

Occupied Bandwidth Occ BH % Pur
4.1300 MHz % dB

Transmit Freq Error
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

Plot 5.2-19 (Ch. 9262, Rel 99)

5 Agilent §3:14:30  Jul 2, 2618 L

#Htten

# I|.|I El N

Occupied Bandwidth Occ BH % Pur
4,1352 MHz x dB

Transmit Freq Error
% dB Bandwidth 4.624 MHz

Plot 5.2-20 (Ch. 9400, Rel 99)

#YBH

Occupied Bandwidth Occ BH % Pur
4.1405 MHz x dB

Transmit Freq Error
% dB Bandwidth

24

Occupied Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

Plot 5.2-21 (Ch. 9538, Rel 99)

o Agilent 83:17:23  Jul 2, 28109 L

1.1 dBm

p i

Occupied Bandwidth Occ BH % Pur
4,1595 MHz % dB

Transmit Freq Error
% dB Bandwidth

Plot 5.2-22 (Ch. 1312, HSUPA Subtest 5)

% Agilent 15:29:12 Jul 7, 2019 L

> ||"
f

|
]
oY Y v

Occupied Bandwidth Occ BH % Pur
4.1403 MHz % dB

Transmit Freq Error 1.
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

Plot 5.2-23 (Ch. 1427, HSUPA Subtest 5)

% Agilent 15:42:56 Jul 7, 2019 L

| 39

Occupied Bandwidth Occ BH % Pur
41417 MHz x dB

Transmit Freq Error
% dB Bandwidth

# Agilent 15:48:40 Jul 7, 2019 L

Occupied Bandwidth Occ BH % Pur
4.1434 MHz x dB

Transmit Freq Error
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

Plot 5.2-25 (Ch. 4132, HSUPA Subtest 5)

o Agilent 12:48:28  Jul 8, 28109 R T

Occupied Bandwidth Occ BH % Pur
41219 MHz % dB

Transmit Freq Error
% dB Bandwidth

Plot 5.2-26 (Ch. 4182, HSUPA Subtest 5)

# Agilent 12:47:32 Jul 8, 2618 R T

#yBH 3

Occupied Bandwidth Occ BH % Pur
4.1376 MHz % dB

Transmit Freq Error
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000

Plot 5.2-27 (Ch. 4233, HSUPA Subtest 5)

= Agilent 12:48:27 Jul 8, 20818

#Htten

Occupied Bandwidth
41301 MHz

Transmit Freq Error 4.
% dB Bandwidth

Occupied Bandwidth
4.1400 MHz

Transmit Freq Error
% dB Bandwidth

28

R T

# I|.|I El N

Occ BH % Pwr
% dB

R T

#YBH

Occ BH % Pwr
% dB

Occupied Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

Plot 5.2-29 (Ch. 9400, HSUPA Subtest 5)

o Agilent 16:02:00 Jul 7, 28109 L

Occupied Bandwidth Occ BH % Pur
4.1502 MHz % dB

Transmit Freq Error -1
% dB Bandwidth .

Plot 5.2-30 (Ch. 9538, HSUPA Subtest 5)

# Agilent 12:45:09 Jul 8, 2618 R T

#yBH 3

Occupied Bandwidth Occ BH % Pur
4.1496 MHz % dB

Transmit Freq Error
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

5.2.3 CDMAZ2000 Occupied Bandwidth Plots
Plot 5.2-31 (Ch. 1013, RC3 SO55)

# Agilent 19:47:14  Jul 6, 2618 L

Occupied Bandwidth Occ BH % Pur
1.2701 MHz X dB 26

Transmit Freq Error
% dB Bandwidth

% Agilent 18:45:20 Jul 6, 2018 L

Occupied Bandwidth Occ BH % Pur
1.2743 MHz xdB -

Transmit Freq Error
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

Plot 5.2-33 (Ch. 777, RC3 SO55)

o Agilent 19:48:20  Jul 6, 28109 L

1.1 dBm

; ] n e
Occupied Bandwidth Occ BH % Pur
1.2727 MHz % dB

Transmit Freq Error
% dB Bandwidth

Plot 5.2-34 (Ch. 25, RC3 SO55)

% Agilent 10:48:00 Jul 8, 2019 L

1.1 dBm

#JBH 300 k p 2.0

Occupied Bandwidth Occ BH % Pur
1.2769 MHz % dB

Transmit Freq Error
% dB Bandwidth

80-N2162-203 Rev. B 31
MAY CONTAIN U.S. AND INTERNATIONAL EXPORT CONTROLLED INFORMATION



Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

Plot 5.2-35 (Ch. 600, RC3 SO55)

% Agilent 19:43:44 Jul 6, 2019 L

| 5

Occupied Bandwidth Occ BH % Pur
1.2650 MHz xdB -

Transmit Freq Error
% dB Bandwidth

Plot 5.2-36 (Ch. 1175, RC3 SO55)

# Agilent 19:49:36 Jul 8, 2019 L

Occupied Bandwidth Occ BH % Pur
1.2826 MHz xdB -

Transmit Freq Error
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

Plot 5.2-37 (Ch. 1013, Rel 0, 153.6 kbps)

% Agilent 10:35:43 Jul 2, 2019 L

# I|.|I El “ a

Occupied Bandwidth Occ BH % Pur
1.2709 MHz % dB

Transmit Freq Error
% dB Bandwidth

Plot 5.2-38 (Ch. 384, Rel 0, 153.6 kbps)

% Agilent 10:34:49 Jul 2, 2019 L

Occupied Bandwidth Occ BH % Pur
1.2713 MHz % dB

Transmit Freq Error 1.
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

Plot 5.2-39 (Ch. 777, Rel 0, 153.6 kbps)

% Agilent 19:33:47 Jul 2, 2019 L

| 3

Occupied Bandwidth Occ BH % Pur
1.2675 MHz xdB -

Transmit Freq Error
% dB Bandwidth

Plot 5.2-40 (Ch. 25, Rel 0, 153.6 kbps)

# Agilent 19:37:22 Jul 2, 2019 L

Occupied Bandwidth Occ BH % Pur
1.2702 MHz xdB -

Transmit Freq Error
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

Plot 5.2-41 (Ch. 600, Rel 0, 153.6 kbps)

% Agilent 10:38:07 Jul 2, 2019 L

# I|.|I El “ a

Occupied Bandwidth Occ BH % Pur
1.2770 MHz % dB

Transmit Freq Error
% dB Bandwidth

Plot 5.2-42 (Ch. 1175, Rel 0, 153.6 kbps)

% Agilent 10:38:54 Jul 2, 2019 L

Occupied Bandwidth Occ BH % Pur
1.2715 MHz % dB

Transmit Freq Error
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000

Occupied Bandwidth

Plot 5.2-43 (Ch. 1013, Rev A, 4096 payload size)

- Agilent 11:19:55 Jul 2, 20818

| 3

Occupied Bandwidth
1.2769 MHz

Transmit Freq Error
% dB Bandwidth

Occupied Bandwidth
1.2736 MHz

Transmit Freq Error
% dB Bandwidth

36

L

Occ BH % Pwr
®xdB -

L

Occ BH % Pwr
xdB -
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Occupied Bandwidth
FCC ID: J9CGOBI3000

Plot 5.2-45 (Ch. 777, Rev A, 4096 payload size)

% Agilent 11:21:24 Jul 2, 2019 L

# I|.|I El “ a

Occupied Bandwidth Occ BH % Pur
1.2724 MHz % dB

Transmit Freq Error
% dB Bandwidth

Plot 5.2-46 (Ch. 25, Rev A, 4096 payload size)

% Agilent 11:17:47 Jul 2, 2019 L

Occupied Bandwidth Occ BH % Pur
1.2738 MHz % dB

Transmit Freq Error
% dB Bandwidth
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000

Occupied Bandwidth

Plot 5.2-47 (Ch. 600, Rev A, 4096 payload size)

s Agilent 11:15:28 Jul 2, 20818

| 5

Occupied Bandwidth
1.2719 MHz

Transmit Freq Error
% dB Bandwidth

Occupied Bandwidth
1.2744 MHz

Transmit Freq Error
% dB Bandwidth

38

L

Occ BH % Pwr
®xdB -

L

Occ BH % Pwr
% dB
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

6. Band Edge Compliance

Band Edge Compliance

Rev A, RETAP payload = 4096

FCC: §22.350, 24.238, 27.53(q)
Limit: -13dBm
DUT SN NIOF6XTXR
CDMA 1x/ 1x-EVDO WCDMA/HSPA GSMI/GPRS/EDGE
RC3 SO55 Rel 99 GSM
Modes Tested |0 10, RTAP rate = 153.6kbps Rel 6 HSUPA, Subtest 5 EDGE

6.1 Test Procedures

As shown in Figure below, connected the RF output to 8960 or 8820B, configured the UPDP-1 to
operate at maximum power. The block edge emissions are measured at the required operating

frequencies in each band on the spectrum analyzer.

For each block edge measurement:

e Set the spectrum analyzer span to include the block edge frequency (824, 848, 1710,

1755, 1850, 1910 MHz)

e Set a marker to point the corresponding block edge frequency in each test case

e Set display line at -13dBm

e Set resolution bandwidth to at least 1% of emission BW

e For CDMA/WCDMA measurement, set video averaging to 10 samples

The following table lists the 1% emission BW for each technology:

GMSK/8PSK 3 kHz
CDMAZ2000 12.5 kHz
1x/1IEVDO

WCDMA/HSPA 38.5 kHz

The 8960 call box was used for CDMA 1x/1x-EVVDO and UMTS measurements.
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

Agilent PSA
Spectrum Analyzer

Band Edge Compliance

-10dB

port
Directional Gobi3000
Coupler Module

6.2 Band Edge Compliance Test Results

The test was conducted at block edges in each band.

Mode Frequency (MHz) Channel Tested Corresponding Plot number Test Result
824 128 (low) Plot6.2 -1 Complies
849 251 (high) Plot6.2 - 2 Complies
GMSK
1850 512 (low) Plot6.2 - 3 Complies
GSM/ 1910 810 (high) Plot6.2 - 4 Complies
GPRS/
EDGE 824 128 (low) Plot6.2 -5 Complies
849 251 (high) Plot6.2 - 6 Complies
8PSK
1850 512 (low) Plot6.2 - 7 Complies
1910 810 (high) Plot6.2 - 8 Complies

40
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000

Band Edge Compliance

Mode Frequency (MHz) Channel Tested Corresponding Plot number Test Result
824 4132 (low) Plot6.2 - 9 Complies
849 4233 (high) Plot6.2 - 10 Complies
1710 1312 (low) Plot6.2 - 11 Complies
Rel 99
1755 1513 (high) Plot6.2 - 12 Complies
1850 9262 (low) Plot6.2 - 13 Complies
WCDMA/ 1910 9538 (high) Plot6.2 - 14 Complies
HSDPA/
HSUPA 824 4132 (low) Plot6.2 - 15 Complies
849 4233 (high) Plot6.2 - 16 Complies
HSUPA 1710 1312 (low) Plot6.2 - 17 Complies
Rel 6
Subtest 5 1755 1513 (high) Plot6.2 - 18 Complies
1850 9262 (low) Plot6.2 - 19 Complies
1910 9538 (high) Plot 6.2 - 20 Complies
80-N2162-203 Rev. B 41
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

Band Edge Compliance

Mode Frequency (MHz) Channel Tested Corresponding Plot number Test Result
824 1013 (low) Plot6.2 - 21 Complies
849 777 (high) Plot 6.2 - 22 Complies
RC3 SO55
1850 25 (low) Plot 6.2 - 23 Complies
1910 1175 (high) Plot6.2 - 24 Complies
824 1013 (low) Plot 6.2 - 25 Complies
Rel0 849 777 (high Plot 6.2 - 26 Compli
0t6.2 - omplies
CDMA1x/ | RTAP rate (high) Pt
1x-EVDO = .
1850 25 (low) Plot 6.2 - 27 Complies
153.6kbps
1910 1175 (high) Plot 6.2 - 28 Complies
824 1013 (low) Plot 6.2 - 29 Complies
Rev A . :
849 777 (high) Plot 6.2 - 30 Complies
RETAP
Payload
. y 1850 25 (low) Plot 6.2 - 31 Complies
size = 4096
1910 1175 (high) Plot 6.2 - 32 Complies
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Band Edge Compliance
FCC ID: J9CGOBI3000

6.2.1 GSM Band Edge Plots

Plot 6.2 - 1 (Ch128, GMSK)

i Agilent 10:48:51 Jul 28, 2619 L

1
|r'f'||ﬁ.|ll ‘| [

gt
LT -._‘r-'ulllfuwlv'l b
h r‘r*" hlll..qr..- "\p\'ﬁ ot

Plot 6.2 - 2 (Ch251, GMSK)

Agilent 19:38:07 Jul 28, 2018 L
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Band Edge Compliance
FCC ID: J9CGOBI3000

Plot 6.2 - 3 (Ch512, GMSK)
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Band Edge Compliance
FCC ID: J9CGOBI3000

Plot 6.2 - 5 (Ch128, 8PSK)
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Plot 6.2 - 6 (Ch251, 8PSK)
Agilent 18:06:29 Jul 28, 2018 L
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Band Edge Compliance
FCC ID: J9CGOBI3000

Plot 6.2 - 7 (Ch512, 8PSK)

3 Agilent 18:52:58 Jul 28, 2018 L
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Band Edge Compliance
FCC ID: J9CGOBI3000

6.2.2 UMTS Band Edge Plots
Plot 6.2-9 (Ch. 4132, Rel. 99)

i Agilent 13:98:53 Jul 8, 2919 R T

Plot 6.2-10 (Ch. 4233, Rel. 99)

4 Agilent 13:63:25 Jul 8, 2018 R T
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Band Edge Compliance
FCC ID: J9CGOBI3000

Plot 6.2-11 (Ch. 1312, Rel. 99)

+ Agilent 13:12:15 Jul 8, 2618 R T

#Htten
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Band Edge Compliance
FCC ID: J9CGOBI3000

Plot 6.2-13 (Ch. 9262, Rel. 99)

o Agilent 13:18:24  Jul 8, 28189 R T
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Band Edge Compliance
FCC ID: J9CGOBI3000

Plot 6.2-15 (Ch. 4132, HSUPA Subtest 5)

+ Agilent 12:59:09 Jul 8, 2618 R T

#Htten

% Agilent 12:57:14 Jul 8, 2018 R T
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Band Edge Compliance
FCC ID: J9CGOBI3000

Plot 6.2-17 (Ch. 1312, HSUPA Subtest 5)

i Agilent 13:63:57 Jul 8, 28189 R T
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Band Edge Compliance
FCC ID: J9CGOBI3000

Plot 6.2-19 (Ch. 9262, HSUPA Subtest 5)

+ Agilent 13:99:04  Jul 8, 2618 R T

#Htten
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Band Edge Compliance
FCC ID: J9CGOBI3000

6.2.3 CDMAZ2000 Band Edge Plots
Plot 6.2-21 (Ch. 1013, RC3 SO55)

i Agilent 11:08:08 Jul 6, 2618 L
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Band Edge Compliance
FCC ID: J9CGOBI3000

Plot 6.2-23 (Ch. 25, RC3 SO55)

#Htten 10
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Band Edge Compliance
FCC ID: J9CGOBI3000

Plot 6.2-25 (Ch. 1013, Rel 0, 153.6 kbps)

o Agilent 13:08:53  Jul 6, 28109 L
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Plot 6.2-26 (Ch. 777, Rel 0, 153.6 kbps)

% Agilent 13:15:18 Jul 8, 2619 L
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

Plot 6.2-27 (Ch. 25, Rel 0, 153.6 kbps)

#Htten 10

TR TR BTy Ty Ty _i'l
iu.v\'lul'nl“n p "|I'NN!\"‘r%ﬂﬂ'ln-.fu.'u;Ihh"ldlhul'"'oa"ﬂ"'ll"'l.‘l‘llli W 'J'{'ih"“ TP
T Dy ’

‘ L}
T il
.a,lh.,ﬁu\-*r‘.-"‘ﬂu e

#Htten 10

o i .
; ._‘r-.-‘.' |I'|LI.\_‘|\hﬂlwlll‘l.;\‘ili“.\,IMII.II'I.“

b

s il 1

W e g _
LI “I"H‘N.HHIIwI‘llllill'w‘”?lllnﬁill‘JI""‘ll"I‘nl|Hh\"r”.\'km"\lk

56

-JII,,I'wu.l,llﬁ'ﬂﬁ".'lh,\,’

K ‘Hﬁ.ﬂ

Band Edge Compliance

fn"r‘r"f‘u,\r'.lp'u,‘u”.,‘llh

80-N2162-203 Rev. B

MAY CONTAIN U.S. AND INTERNATIONAL EXPORT CONTROLLED INFORMATION



Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

Plot 6.2-29 (Ch. 1013, Rev A, 4096 payload)

o Agilent 13:38:46  Jul 6, 28189 L
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Plot 6.2-30 (Ch. 777, Rev A, 4096 payload)
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

Plot 6.2-31 (Ch. 25, Rev A, 4096 payload)

& Agilent 13:40:28  Jul 6, 2618 L
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000

7. Out of Band Emission at Antenna Terminals

Out of Band Emission at Antenna Terminals

FCC: §22.901(d), 22.917, 24.238 (a), 27.53
Limit: -13dBm
DUT SN N10F6XTXR
CDMA 1x/ 1x-EVDO WCDMA/HSPA GSM/GPRS/EDGE
Modes Tested [Rel 0, RTAP rate = 153.6kbps Rel 99 GSM
EDGE

7.1 Out of Band Emission Test Procedure

As shown in the figure below, the RF output to the spectrum analyzer is connected
through a calibrated coaxial cable. Scan the out-of-band emission up to 10™ harmonics.
Set RBW and VBW as 100 kHz for the measurement below 1GHz, and 1MHz for testing
above 1GHz. Recorded multiple sweeps in maximum hold mode using a peak detector to

ensure that the worst case emission was caught.

The 8960 call box was used for CDMA 1x/1x-EVDO and UMTS measurements.

Agilent PSA
Spectrum Analyzer

-10dB
port

T

Directional
Coupler

-+
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report
FCC ID: J9CGOBI3000

7.2 Emission Test Results

The test was conducted at low, mid and high channel in each band.

Out of Band Emission at Antenna Terminals

Mode Frequency Range Tested Tx Channel Corresponding Plot number Test Result
0~20GHz 128 Plot7.2-1,2 Complies
0~ 20 GHz 190 Plot7.2-3,4 Complies
0~20GHz 251 Plot7.2-5,6 Complies

GMSK
0~ 20 GHz 512 Plot7.2-7,8 Complies
0~20GHz 661 Plot 7.2 -9, 10 Complies

GSM/ 0~ 20 GHz 810 Plot7.2 - 11, 12 Complies

GPRS/

EDGE 0~ 20 GHz 128 Plot 7.2 - 13, 14 Complies
0~ 20 GHz 190 Plot 7.2 - 15, 16 Complies
0~20 GHz 251 Plot7.2- 17,18 Complies

8PSK
0~ 20 GHz 512 Plot 7.2 - 19, 20 Complies
0~20 GHz 661 Plot7.2 - 21, 22 Complies
0~ 20 GHz 810 Plot 7.2 - 23, 24 Complies
60 80-N2162-203 Rev. B
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000

Out of Band Emission at Antenna Terminals

Mode Frequency Range Tested Tx Channel Corresponding Plot number Test Result
0~20GHz 4132 Plot 7.2 - 25, 26 Complies
0~ 20 GHz 4182 Plot 7.2 - 27, 28 Complies
0~20GHz 4233 Plot 7.2 - 29, 30 Complies
0~20 GHz 1312 Plot 7.2 - 31, 32 Complies

WCDMA/
HSDPA/ Rel 99 0~20 GHz 1427 Plot 7.2 - 33, 34 Complies
HSUPA
0~20 GHz 1513 Plot 7.2 - 35, 36 Complies
0~ 20 GHz 9262 Plot 7.2 - 37, 38 Complies
0~20GHz 9400 Plot 7.2 - 39, 40 Complies
0~ 20 GHz 9538 Plot 7.2 - 41, 42 Complies
Mode Frequency (MHz) Channel Tested Corresponding Plot number Test Result
0~20GHz 1013 Plot 7.2 - 43, 44 Complies
0~20GHz 384 Plot 7.2 - 45, 46 Complies
Rel 0 .
0~20GHz 777 Plot7.2 - 47, 48 Complies
CDMA1x/ | RTAP rate
1x-EVDO = .
0~20GHz 25 Plot 7.2 - 49, 50 Complies
153.6kbps
0~20GHz 600 Plot 7.2 - 51, 52 Complies
0~20GHz 1175 Plot 7.2 - 53, 54 Complies
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

7.2.1 GSM Emissions Plots
Plot 7.2 - 1 (GMSK Ch128)

% Agilent 15:01:22 Jul 8, 2618 R T

OC Coupled

#\/EH

Plot 7.2 - 2 (GMSK Ch128)

7 Agilent 14:57:18 Jul 8, 2618 R T

#YEH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 - 3 (8PSK Ch190)

4 Agilent 15:62:20 Jul 8, 20180 R T

Plot 7.2 - 4 (8PSK Ch190)

# Agilent 14:57:52 Jul 8, 2618 R T

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 -5 (GMSK Ch251)

4 Agilent 15:62:20 Jul 8, 20180 R T

Plot 7.2 -6 (GMSK Ch251)

# Agilent 14:57:52 Jul 8, 2618 R T

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 -7 (GMSK Ch512)

4 Agilent 15:16:14  Jul 8, 26180 R T

N .
A gy, b

Plot 7.2 -8 (GMSK Ch512)

# Agilent 14:26:19 Jul 8, 2618 R T

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 -9 (8PSK Ch661)

4 Agilent 15:16:47 Jul 8, 20180 R T

#UBH 1 MHz

66 80-N2162-203 Rev. B
MAY CONTAIN U.S. AND INTERNATIONAL EXPORT CONTROLLED INFORMATION



Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 -11 (GMSK Ch810)

1
Ay e et . .-.-,In'..-_,.-_-'#-.u»-.-'v.,n“n.-..\._,ra.,-'-.ﬁ

op 1

$UBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 -13 (8PSK Ch128)

4 Agilent 13:48:44  Jul 8, 20180 R T

YA

#\/EH
Plot 7.2 -14 (8PSK Ch128)

# Agilent 14:21:07 Jul 8, 2618 R T

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 -15 (8PSK Ch190)

4 Agilent 13:49:35 Jul 8, 20180 R T

Plot 7.2 -16 (8PSK Ch190)

# Agilent 14:20:23 Jul 8, 2618 R T

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 -17 (8PSK Ch251)

4 Agilent 13:49:35 Jul 8, 20180 R T

Plot 7.2 -18 (8PSK Ch251)

# Agilent 14:20:23 Jul 8, 2618 R T

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 -19 (8PSK Ch512)

4 Agilent 13:52:58 Jul 8, 20180 R T

#\/EH
Plot 7.2 -20 (8PSK Ch512)

# Agilent 14:22:55 Jul 8, 2618 R T

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 - 21 (8PSK Ch661)

4 Agilent 14:11:46 Jul 8, 20180 R T

A s Aot

Plot 7.2 - 22 (8PSK Ch661)

# Agilent 14:15:01 Jul 8, 2618 R T

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 - 23 (8PSK Ch810)

4 Agilent 14:12:14 Jul 8, 26180 R T

Plot 7.2 - 24 (8PSK Ch810)

# Agilent 14:14:24 Jul 8, 2618 R T

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

7.2.2 UMTS Emissions Plots
Plot 7.2 - 25 (Rel99, Ch4132)

% Agilent 15:28:33 Jul 8, 2018 R T

T TSR L TS UY Ry T

Stop 1.
# I|.|I El l'l 3

Plot 7.2 - 26 (Rel99, Ch4132)

4 Agilent 15:36:06 Jul 8, 20180 R T

FTuH

S

#YEH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 - 27 (Rel99, Ch4182)

4 Agilent 15:29:26  Jul 8, 20180 R T

Y.

#JBH

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 - 29 (Rel99, Ch4233)

4 Agilent 15:38:83 Jul 8, 20180 R T

Plot 7.2 - 30 (Rel99, Ch4233)

# Agilent 15:34:56 Jul 8, 2618 R T

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 - 31 (Rel99, Ch1312)

4 Agilent 15:19:83 Jul 9, 20180 R T

WUBH
Plot 7.2 - 32 (Rel99, Ch1312)

# Agilent 15:12:45 Jul 9, 2618 R T

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 - 33 (Rel99, Ch1427)

4 Agilent 15:17:41 Jul 9, 2618 R T

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 - 35 (Rel99, Ch1513)

% Agilent 15:16:51 Jul 9, 2018 R T

Plot 7.2 - 36 (Rel99, Ch1513)

% Agilent 15:15:46 Jul 9, 2018 R T

#YEH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 - 37 (Rel99, Ch9262)

4 Agilent 15:31:24 Jul 8, 2018 R T

WUBH
Plot 7.2 - 38 (Rel99, Ch9262)

# Agilent 15:34:19 Jul 8, 2618 R T

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 - 39 (Rel99, Ch9400)

4 Agilent 15:31:44 Jul 8, 20180 R T

WUBH
Plot 7.2 - 40 (Rel99, Ch9400)

# Agilent 15:33:50 Jul 8, 2618 R T

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 - 41 (Rel99, Ch9538)

4 Agilent 15:32:15 Jul 8, 2018 R T

WUBH
Plot 7.2 - 42 (Rel99, Ch9538)

# Agilent 15:33:06 Jul 8, 2618 R T

#YBH 1 MHz
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals

FCC ID: J9CGOBI3000

7.2.3 CDMAZ2000 Emissions Plots
Plot 7.2 -43 (EVDO, Rel 0, Ch. 1013)

% Agilent 13:56:17 Jul 6, 2018 L
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 -45 (EVDO, Rel 0, Ch. 384)

W Agilent 13:54:54  Jul 6, 2018 L

"'\f"'~'f‘*'-*-'F""n'4r"'n"-"‘ri"-'1""'l||"I'r"'I'f‘"'""'-""'"|||'l"lln\| l"'f!."r"I'r‘~'.'.'~‘ﬁ"-u'i,lllqr‘ilrn'i'p'"'

Plot 7.2 -46 (EVDO, Rel 0, Ch. 384)

% Agilent 14:12:48 Jul 8, 2019 L

1

y .
il ey, AT d;..ﬂﬁ,».;lf ,ﬂ.-‘\..,,«-.l‘-llni-‘\i._,,,,. 'lP-'“""""JI“F'I""HI\'I'HIFJF' ey
L W

L
Al "'i"-..'.."‘d‘ i

Wl

VEH 1 MHz

84 80-N2162-203 Rev. B
MAY CONTAIN U.S. AND INTERNATIONAL EXPORT CONTROLLED INFORMATION



Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 - 47 (EVDO, Rel 0, Ch. 777)
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 - 49 (EVDO, Rel 0, Ch. 25)
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 - 51 (EVDO, Rel 0, Ch. 600)
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Out of Band Emission at Antenna Terminals
FCC ID: J9CGOBI3000

Plot 7.2 - 53 (EVDO, Rel 0, Ch. 1175)
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000

8. Frequency Stability

Frequency Stability

FCC: §2.1055, 22.355, 24.235, 27.54
Limit: +2.5ppm
DUT SN N10F6XTXR
CDMA 1x/ 1x-EVDO WCDMA/HSPA GSM/GPRS/EDGE
Modes Tested [Rel 0, RTAP rate = 153.6kbps Rel 99 GSM
EDGE

8.1 Frequency Stability Test Procedure

As the test setup indicates, placed the Gobi2000 inside the temperature chamber.
Measured the transmitting frequency error at 20 degrees C with DC voltage varying from
3.0 volts to 3.6 volts, and then set the temperature to -30 degrees C and allow it to
stabilize. After 1 hour soak time, take the measurement on transmitting frequency error at
-30 degrees in the same manner. As an incremental of 10 degrees C, repeat the same
process until +60 degrees C is completed.

An 8960 call box was used for CDMA 1x/1x-EVDO and UMTS testing.

5960/858208

Gobi3 000

________________
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000

8.2 Frequency Stability Test Results

The test was conducted at mid channel in each band.

90

Frequency Stability

Operation Mode: GMSK Channel: 190

Tx Frequency: 836.6MHz Voltage: 3.3v (3.0v ~ 3.6v)

Limit: +2.5ppm (x2091Hz)

Teme}erature Deviation of Carrier (Hz) Specification (Hz)
(C) 3.0V 3.3V 3.6V Lower limit Upper limit
-30 20.1 25.6 10.1 -2091 2091
-20 -16.6 -17.4 23.5 -2091 2091
-10 313 21.6 25.7 -2091 2091
0 11.2 -7.8 3.8 -2091 2091

10 -24.6 -8.6 36.1 -2091 2091
20 27.6 20.4 22.0 -2091 2091
24 -104.4 -33.2 -28.7 -2091 2091
30 -15.2 27.1 -25.3 -2091 2091
40 -46.5 -30.2 -23.4 -2091 2091
50 20.6 18.8 15.3 -2091 2091
60 -15.4 -16.2 -26.5 -2091 2091
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000

Frequency Stability

Operation Mode: GMSK Channel: 661

Tx Frequency: 1880MHz Voltage: 3.3v (3.0v ~ 3.6v)

Limit: +2.5ppm (x4700Hz)

Teme)erature Deviation of Carrier (Hz) Specification (Hz)
() 3.0V 33V 36V Lower limit | Upper limit
-30 40.7 48.2 56.6 -4700 4700
-20 37.5 60.1 63.7 -4700 4700
-10 59.7 41.1 64.1 -4700 4700
0 55.3 50.2 53.7 -4700 4700

10 -310.7 -5.1 25.1 -4700 4700
20 -16.1 -30.1 -29.3 -4700 4700
24 46.3 14.5 -18.4 -4700 4700
30 -15.4 -18.6 -16.5 -4700 4700
40 7.4 6.4 8.6 -4700 4700
50 6.4 -4.3 -17.1 -4700 4700
60 38.5 13.5 41.2 -4700 4700
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000
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Frequency Stability

Operation Mode: 8PSK Channel: 190
Tx Frequency: 836.6MHz Voltage: 3.3v (3.0v ~ 3.6v)
Limit: +2.5ppm (+2091Hz)
Tempoerature Deviation of Carrier (Hz) Specification (Hz)
() 3.0V 3.3V 3.6V Lower limit Upper limit
-30 19.4 26.1 24.2 -2091 2091
-20 -14.3 -14.5 -6.7 -2091 2091
-10 18.6 17.3 21.4 -2091 2091
0 7.6 -14.2 11.2 -2091 2091
10 -169.7 -21.7 -14.4 -2091 2091
20 -11.2 -17.5 -20.4 -2091 2091
24 -23.2 -41.3 -32.5 -2091 2091
30 -15.8 -21.5 -28.5 -2091 2091
40 -11.8 -17.6 -27.4 -2091 2091
50 -9.6 -18.4 -16.2 -2091 2091
60 -13.4 -20.6 -10.8 -2091 2091
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000

Frequency Stability

Operation Mode: 8PSK Channel: 661
Tx Frequency: 1880MHz Voltage: 3.3v (3.0v ~ 3.6v)
Limit: +2.5ppm (x4700Hz)
Tem%erature Deviation of Carrier (Hz) Specification (Hz)
(C) 3.0V 33V 36V | Lower limit | Upper limit
-30 7.4 24.7 30.2 -4700 4700
-20 20.9 33.6 40.2 -4700 4700
-10 50.2 67.4 61.1 -4700 4700
0 57.2 60.2 -46.3 -4700 4700
10 -304.6 29.2 23.2 -4700 4700
20 6.4 -11.5 -16.3 -4700 4700
24 14.4 25.7 8.8 -4700 4700
30 55 -8.4 -12.4 -4700 4700
40 12.6 -15.4 14.1 -4700 4700
50 -5.4 -8.8 -15.3 -4700 4700
60 21.5 21.4 17.1 -4700 4700
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000
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Frequency Stability

Operation Mode: WCDMA Rel 99 Channel: 4182
Tx Frequency: 836.4MHz Voltage: 3.3v (3.0v ~ 3.6v)
Limit: +2.5ppm (x2091Hz)
Teme}erature Deviation of Carrier (Hz) Specification (Hz)
() 3.0V 3.3V 3.6V Lower limit Upper limit
-30 -12.6 14.0 -11.8 -2091 2091
-20 -22.5 -12.7 -16.5 -2091 2091
-10 -10.6 -16.8 -8.4 -2091 2091
0 -13.4 -14.4 -12.5 -2091 2091
10 -29.3 -15.6 -12.2 -2091 2091
20 -14.5 -12.5 -15.3 -2091 2091
24 -8.8 9.6 9.5 -2091 2091
30 -21.9 -20.4 -15.3 -2091 2091
40 -15.3 -12.4 -11.9 -2091 2091
50 -11.0 -11.2 -13.8 -2091 2091
60 -12.5 -13.9 -14.8 -2091 2091
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Frequency Stability
FCC ID: J9CGOBI3000

Operation Mode: WCDMA Rel 99 Channel: 9400
Tx Frequency: 1880MHz Voltage: 3.3v (3.0v ~ 3.6v)
Limit: +2.5ppm (x4700Hz)
Tempoerature Deviation of Carrier (Hz) Specification (Hz)
(©) 3.0V 3.3V 36V | Lower limit | Upper limit
-30 -36.3 -33.3 -21.7 -4700 4700
-20 24.7 17.1 30.6 -4700 4700
-10 25.3 32.6 20.3 -4700 4700
0 -16.1 13.9 -27.2 -4700 4700
10 -33.5 28.4 23.4 -4700 4700
20 25.4 -23.8 -23.8 -4700 4700
24 23.1 18.8 11.6 -4700 4700
30 25.6 23.6 21.8 -4700 4700
40 -22.9 18.1 -17.8 -4700 4700
50 25.9 19.9 -17.2 -4700 4700
60 -18.4 -21.8 20.5 -4700 4700
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000
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Frequency Stability

Operation Mode: WCDMA Rel 99 Channel: 1427
Tx Frequency: 1880MHz Voltage: 3.3v (3.0v ~ 3.6v)
Limit: +2.5ppm (x4700Hz)
Tempoerature Deviation of Carrier (Hz) Specification (Hz)
(C) 3.0V 3.3V 3.6V Lower limit Upper limit
-30 24.5 29.0 18.7 -4700 4700
-20 18.5 22.3 -17.8 -4700 4700
-10 27.8 26.1 25.2 -4700 4700
0 25.1 23.3 15.0 -4700 4700
10 -51.9 22.7 16.1 -4700 4700
20 -31.2 -20.1 -22.3 -4700 4700
24 -13.9 -19.3 16.3 -4700 4700
30 -22.4 15.7 16.1 -4700 4700
40 -19.6 22.5 17.7 -4700 4700
50 -22.9 -20.5 -21.4 -4700 4700
60 -20.6 -22.5 -22.4 -4700 4700
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Frequency Stability
FCC ID: J9CGOBI3000

Operation Mode: EVDO, Rel 0, RTAP rate = 153.6kbps Channel: | 384
Tx Frequency: 836.52MHz Voltage: 3.3v (3.0v ~ 3.6v)
Limit: +2.5ppm (x2091Hz)
Teme}erature Deviation of Carrier (Hz) Specification (Hz)
(C) 3.0V 3.3V 3.6V Lower limit Upper limit
-30 6.9 6.4 6.5 2091 -2091
-20 -7.3 -7.5 -6.4 2091 -2091
-10 -7.1 -7.4 -6.8 2091 -2091
0 7 7.3 -8.7 2091 -2091
10 -4.7 7.8 9.3 2091 -2091
20 9.2 -7.1 -6.8 2091 -2091
24 3.1 1.9 3.2 2091 -2091
30 9.5 10.6 -4.4 2091 -2091
40 -9.8 11.1 -5.9 2091 -2091
50 11.8 10.2 10.0 2091 -2091
60 11.3 -10.1 8.8 2091 -2091
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report Frequency Stability
FCC ID: J9CGOBI3000

Operation Mode: EVDO, Rel 0, RTAP rate = 153.6kbps | Channel: 600
Tx Frequency: 1880MHz Voltage: 3.3v (3.0v ~ 3.6v)
Limit: +2.5ppm (x4700Hz)
Temperature Deviation of Carrier (Hz) Specification (Hz)
0
() 3.0V 33V 36V Lower limit | Upper limit
-30 4.6 4.2 4.9 -4700 4700
-20 -7.8 -6.5 3.1 -4700 4700
-10 7.5 7.1 6.3 -4700 4700
0 5.8 6.4 5.3 -4700 4700
10 7.0 4.9 -4.6 -4700 4700
20 -12.6 -5.2 -3.9 -4700 4700
24 -1.8 -1.2 -1.5 -4700 4700
30 4.9 5.6 2.6 -4700 4700
40 -2.8 -2.5 -2.6 -4700 4700
50 -21.0 5.2 4.1 -4700 4700
60 -6.1 -4.5 -5.0 -4700 4700
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Gobi3000™ Module FCC Part 22, 24 & 27 Conducted Test Report

FCC ID: J9CGOBI3000

9. Test Equipment and Firmware

The following test equi

ments were used.

Test Equipment and Firmware

Model Manufacturer Description S/IN Cal Date | Cal Due Date
8960 Series 10 E5515C | Agilent Wireless Communication Set K119302 9/16/2009 09/16/2010
E4440A PSA Series Agilent Spectrum Analyzer K159342 9/15/2009 9/15/2010
Compag 6910p Hewlett Packard | Notebook Computer P116464 N/R N/R
Model 105 TestEquity Temperature Chamber K162535 09/22/2009 09/22/2010
50-VD628-1 Rev A/A Qualcomm Module Fixture N10F76FMN | N/R N/R

The firmwares built in the 8960 and 8820B are as follows, and have been validated to support the testing

for all technologies implemented in GOBI12000.

Call Box Technology Firmware Rev
EVDO A.07.21
8960 1x B.12.21
UMTS A.09.21
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